The following catalog
has gaps In Its page
numbers, or doesn't
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat
assigns it.

Redistribution or publication of this document
by any means, is strictly prohibited.



FARTS CATALOG INDEX FOR "F" SERTES FORM NOL915 0307

1B EnAEREENFEEN NATA THRLE

STANDARD GROUPS

IO LOCATION ILLUSTRATION
i B13 waksaxwnnsxe BATTERY TRAY AND START SRITCH - OFK-ZE .5, 0PN-38.46.5%FM-3E AND S.O0FK-3Es6.5PM-3E
1 BT wwswxsxumnwsxi BELL, END
| 9 senusxunsvnn CONTROL - 1.7FPC-1fe 2.2F:-11r 3.0FL-1F

W11 muxwswumpwesx CONTROL - S.OFK 38y &6.59%FM-3L FXTENDED RUN

HL1 wewxpmpsunsn CONTROL-Z.OFL-3P,3 . 0FF-3P 3, P0F -2P, 5. 0FE-3P» S OFN~3F s 5 _OPK-3E» 5, 0FN-3E» 6 . SFH-3E
AE weasexneaxxxan GENEKAYOR SET - 1.7PC-1F ANR 2_2PE-1F

ALT wxdnwnnnxken GENECATOR SET - 3,080 - 1#

AY  wxsxsnwxakxxns GENERATOR SET -~ Z.0#L 3¢, I 2PF-3P- 2, 70F-3F

Bl AnnudnpunnsEn GENFRATOR SET - S_0OFK 3F. S 0FK-3F, S.OPMN-3F, S.0PN-3E AND 5 0OFK-3F EXTENDED RU
g% wxssdndamann GENIRATOR SET - &4.5FM-3F, &.SFPM-IE ANLD &.5FHM-3F EXTENDED RUN

Bt sxuxnnuuwnxn O0IL TANKN AND FUEL FUMF - EXTENDED RUN . CHK-3E» 6.SPM-3E

Cl sewsxwumessxx PUMP PARTS: FUEL - EXTENDEDR KUN S.0FK-3E, &6.5FM-3E

L1 waxwuxnnsxne TANK ASSEMRLY. CJEL - EXTENDED RUN S.0PK -3E, &$.5PM-3E

b b

e vt gk weal e ok sud o

DFTIUNAL PARTS SECTION (C3)

FICHE LDCATION ILLUSTRATION
1 07 suwxsxwsnwnwx BOARD: PRINTVED CIRCUIT (IDLEMATIC SENSOR CONTROL>-300-1801
1 0% wwwsquxauxusx BOARDy FRINTED CIRCUIT C(IDLEMATIC SENSOR CONTROL ) -300-1435
1 67 wansxxmxxnexn CHARGER, BATTERY
1 0% awknnwxsunnx CONTROL, IDLEMATIC-150-176&3
1 £33 wxaweknannnx CONTROL, TDLEMATIC-1S0-1467
1 L9 waxanuxaamiwx CONTROL, SIDE MOUNTED
I C1LR snnnmwpannuwn DOULLY
1 i3 sndvnnnnwexnwn NOLLY
I Cil swnxwnnsnnnx HANDLE, £-7 TOTE
] C1t swmexxnswsex PLUGy RECEFPTATLE
1T C11 woewwanpmnden WHEELER, T -7

e & | Redistribution or publication of this document
S by any means, is strictly prohibited.



919-0307 (11-79)
“P” SERIES (BEGIN SPEC H)
PARTS CATALOG

This catalog appiies to the \ltcrnators listed below. Parts are arranged in
groups of related items. EFach illustrated part is identified by a reference
numper corresponding to the same reference number in the parts list for that
group. Parts lllustrations arc typical. To determine correct gquantity .ased
column, check altemator nameplate for correct Model number. Right and left
plant sides are determined by facing the tlower end (front) of alternator.

GENERATOR DATA TABLE

T | BRTGES & [ BRI &) T
| STRATTON STRATTON GUANT Y DSED LOLUMN
!I ENOLNE MODETL ENG. : I - l | ] 1 I I }
MODEL  _[WAITS | VOLTS i d.). NO. TYPE 30'4‘%j§“*iTL’L*PT”‘;‘k LM |
H i .
1.7PC-10/* | 1750 200 ¢ 3 100212 0383-01 X! oy :
- e . -t 4ody 1 {
2.2PE-1P, ¢ | 2250 120 5 150212 0v21-01, X E 5 !
- [ i [ . i
: T ‘ =
3.0pPL-1P;* | 3000 | 120 N 170412 .734-02 | ! X ‘ l H
i - i I pl
=t | I A R
3.0PL-3P/* | 3000 120240 7 170412 1734-02 | I SRR
: S | ;
T ¥ T !
3.ZPF-3P/* | 3250 | 120/240 8 190432 1798-01 | 25 L I |
3.7PF-3P¢* | 3750 © 1207240 8 190432 1.98-01 PN
) ! o i I
5.0PK-3P/* | 5000 | 120/240 10 251452 0214-011 | AR
f i bl
. \ T
5.0PN-3E/* | 5000 | 120/240 11 252412 N18T-01 Lo
o +-
5.0PK-3E/* 5000 | 1207240 10 220435 0130-01, & ¢ j X
o - ! o
S.UPN-3E/% 5000 | 120/240 11 252415 0189-01 1 | b
Lo
6.5PM-3P/* 6500 | 120/240 16 326432 ¢ 0302-01 | i i
e s
©6.5PM-3E/* 6500 | 120/240 16 326435 0:90-011 | 1 i N
[ N
EXTENDED RUN MODELS -+
®5.0PK-3E/*| 5000 | 120/240 10 220435 014¢-01 } ! X
% .5PM-3E/* 6500 | 120/240 16 326435 | 1338-01 | | X

* - The Specification Letter Advances (A to B, B to (, etc.)
with Manufacturing Changesx.
- These Generator Sets are electric starting.
+ - These Generator Sets have 0il Maintenance Systems and
require optional 5 gallon Fuel Tank.

(o]

919-0307 (NOVEMBER 19;
Redistribution or publication of this document
by any means, is strictly prohibited.




. caiil

548-1178

544~ 1182

548- 1240

GENERATOR SET
{(1.7PC-1P, 2.2PE-1P)

919-0307 (NOYEMBER 1979)
Redistribution or publication of this document
by any means, is strictly prohibited.



GENERATOR SET

(1.7PC-1P, 2.2PE-1P)
QUANTITY USED
REF PART PART —
NO. NUMBER DESCRIPTION A'BICIDIE|FIGIH|J|K|L
1 Engine {Refer to Manufacturer For Components)
100-1644 4 Horsepower (Briggs & Stratton
Model 100212, Spec¢ 0583-01) 1
100-1615 5 tlorsepower (Briggs & Stratton
Model 130212, Spec (921-01) 1
2} 405-1473 Cnannel, Mounting 2
3 1 815-0501 Screw, Cap-Hex Head W/ET (5/16-18 X
I-1/2") 2|2
4 870-0348 Nut, Hex W/ET (5/16-18) 114
5 332-2178 lLug, Single Terminat 111
6 | 81=-0181 Screw, Cap-Hex Head W/ET (#10-32 X 1/2")1! 1|1
7 403-1470 Bracket, Generator Mounting 111
8 | 403-1172 Hinge, Carrying Handle 212
9 | 815-05334 Screw, Cap-Hex Head Locking (5/16-18 X
5/8") 212
19 | 815-0500 Screw, Cap-Hex Head W/ET (5/16-18 X 3/4") 2|2
20 155-1528 Arrestor, Spark - Optional 1{1
21 155-1702 Deflector, Muffler - Optional 111
22 155-1539 Screw, sluffler - Optional 414
30 231-0226 Adapter, Generator 1]1
31 | 815-0493 Screw, Cap-Hex Head W/IT (5/16-24 X 53/4"} 4|4
32 201-2751 Rotor 1
32 201-2746 Rotor 1
35 | 520-0889 Stud, Rotor Through )
33 | 520-0880 Stud, Rotor Through 1
34 870-0271 Nut, Internal Wrenching 111
35 226-3101 Stator 1
35 220-3102 Stator 1
36 | 211-0301 Bell Assembly, End (See Separate Group
For Components) 11
37 234-0526 Cover, Protection ill
38 | 815-0340 | Screw, Cap-Hex Head (#10-32 X 3/8") 272
39 | 80U0-0018 Screw, Cap-Hex Head (1/4-20 X 3-3/4") 4
39 800-0021 Screw, Cap-Hex Hezd (1/4-20 X 4-1/2") 4
40 | 87U-0232 Nut, Hex W/ET (1/4-20) 414
41 300-1911 Control Assembly (See Separate Group
For Components) 111
42 | 815-0497 Screw, Cap-Hex Head W/Pilot
(#6-32 X 1.88") 212
51 202-0674 Sleeve, Generator Shaft 11
70 98-3575 Label, Caution 111
7 08-3657 Label, Service Instructions ]
71 98-3658 Label, Service Imstructions 1
72 98-3674 Label, Air Cleaner 111
73 | 98-3721 Label, Receptacle Panel 1
73 98-3722 Label, Receptacle Panel 1
90 Accessory Package - Containing Parts
Indented: 11l
402-0425 Dampener, Vibration 414
526-0128 Washer, Flat (15/32" ID X 1-1/2"
e 0D X 1/4') 414
Nl Redistrioutiot or ppblicafion of this flocurhent
S byt any meank, is dtrictlylprohibited.




Tl b T U TIF  Wil Jia

(1.7PC-1P, 2.2PE-1P)

i ANTITY USED )
REF PARY PART au us -
NO. | NUMBER DESCRIPTION AlBiclolE|lF|lGginH|JIIK

s == S
821-0017 Screw, Cap-Hex Head Locking

(5/16-18 X 1/2) 414
P9 | J03-1173 handle Carrying il
[ 82 1 8uu-002% Screw, Cap-Hex Head (1/4-20 X 4-1/72") 11
93 | §70-0065 Nut, Hex-Locking (1/4-20) 1} 1
95 330-0941 Tie, Cable 212

i{

3.

: I i

i ! !

: ! :

! i i

i i
'; i
| |

! ;

b

i

;

i

Rddistribution] or puyiblicajion of this locunjent
__ bytany means, is strictly prohibited.




548-1231

S45-1184

548-1232

546-1240

GENERATOR SET
(3.0PL-3P, 3.2PF-3P, 3.7 PF-3P)

9180307 (NOVEMBER 1979

Redistribution or publication of this document
by any means, is strictly prohibited.



GENERATOR SET
(3.0PL-3P, 3.2PF-3P, 3.7 PF-3P)

| REF PART PART QUANTITY USED
. NO. NUMBER DESCRIPTION A’ BICIDIEjF|GIH|JIK]|L
1 ingine {Refer to Manufacturer For Components)
100-1003 | 7 Horsepower (Briggs & Stratton |
[ Model 180412, Spec 1734-02) 1
Ivu-16lo = 5 Horsepower (Briggs & Stratton
| Model 190432, Spec 1798-01} 1
2 1 403-1473 | Channel, Mounting A I
3 815-0495 | Screw, Cap-Hex Head W/ET (5/16-18 X i
: 1-3/4"} 4 13 i4 :
4 570-0348 | Nut. Hex W, iT (5/16-18) 6 {0 |b
5 | 332-2i78 | img. Single - Terminal 111 h
o | 813-0181 ! Screw, Cap-Hex Head W/ET (#10-32 X 1;%) 1 i1 j2
T 1 493-1471 ) Bracket, Generator Mounting 1)1 11
0 d0s-idey 0 Handle, Carrving 1
1! dUo- 14306 sracer, Handle 1
+< | 856-0008 - Washer. Lock-EIT (5/16") 2
P10V 56-0003 . Washer, iLock-EIT (=10) ; 11
13 | 337097 Strap, Ground 1 i1
16 | 402-0420 . Dampener, Vibration 4 4
17 |, 403-1476 Frame, Carrying 111
18 | 870-0237 | Nut, Hex-locking (3/8-16) 4 |4
19 | 815-0U5v0  : Screw, Cap-Hex Head o/EF {(5/15-18 X 3/4") 212 )2
2 155-1528 . Arrester, Spark - Optional 11 i1
21 1 155-1702 i Defiector, Muffier - Optional 1 g1
22 {1 i535-133 | Screw, Muffler - Optional | IR ERRE!
30 | 231-ul2T  Adapter j L1 §
31 ¢ 8l5-0494 Screw, Cap-Hex Head W/1T (3/8-16 X 7/8"), I 4 4
32§ 201-2747 Rotor 1 !
32 | 201-2748 Rotor Pl !
3 320-0882 Stud, Rotor Through 1 11 | ;
is }520-0879 Stud, Rotor Through : il
34 | 870-0271 | Nut, Internal renching 140
35 | 220-3105 | Stator L1 }
35 | 220-3106 | Stator t1
36 | 211-0301 Bell Assembly, End (See Separate Group : :
For Components) 1 {1 !1
39 | 800-0185 Screw, Cap-Hex Head (1/4-20 X 5-1/2") TENE R
40 | 870-0232 Nut, Hex W/ET (1/4-20) 4 (4 14
43 | 301-4755 Wrapper, Receptacle Panel i 11|l !
44 | 854-0014 Washer, Lock-1T (1/4") : 202012 i
45 300-1910 Control Assembly (See Separate Group
For Components) 1
45 | 300-1912 Control Assembly (See Separate Group
For Components) 1
46 | 815-0493 Screw, Cap-Hex Head W/Coned Washer 4 4
ol 202-0674 Sleeve, Generater Shaft 1 1
|
.| Redigtributjon o
by ar hns, i




GENERATOR SET
(3.0PL-3P, 3.2PF-3P, 3.7 PF-3P)

REF PART PART QUANTITY USED _
NO. NUMBER DESCRIPTION A|B CiDIiEI/F|GIH{J!KIL
70 98-3575 lLabel, Caution 1 41 |1
71 98-3059 Label, Service Instructions 1
71 98- 3000 Label, Service Instructions 1|1
Te 98-3674 Label, Air Cleaner 1 ]1]1
73 98-3935 Label, Receptacle Panel 1
73 { 98-3Y950 Label, nz2ceptacle Panel 1
T3 ] 98-3957 | Label, Receptacle Panel 1
80 Model ldentification Plate 1 11 ]}
90 Accessory Package - Containing
! Indented Parts: 1
' JU2-0420 Dampener, Vibration 4
526-U128 Washer, Flat (15/32" ID X 1-1/2%
ob X 1/4") 4
. 821-0017 Screw, Cap-Hex Head Locking
| ' (3/16-18 X 1/2") i 4
© 90 Accessory Package - Containing
i Indented Parts: 1|1
325-0863 | Cap, Twistlock - NEMA # L6-20P
! : {20 Amp, 240 Volt), Oplional 11
: 323-0862 Cap, Twistlock - NEMA # L5-30P
i (30 Amp, 120 Volt), Optional 111
o894 O5-1477 Grip, Handle 2
95 { 332-0941 Tie, Cable 2

v np

Redistriputionm or plblicgtion T thisjdocumnent
L - byl any eans, is dtrictlytprohibited



GENERATOR SET
(3.0PL-1P)

540-1183

348- 1240

2919-0307 (NOVEMBER 1973}
Redistribution or publication of this document
by any means, is strictly prohibited.



GENERATOR SET

(3.0PL-1P)
I REF PART PART QUANTITY USED .
| NO. | HUMBER DESCRIPTION c'olelrlainlslklL
[— _
I
}
i 1 [00-1603 kngine - 7 Horsepower (Briggs § Struatton
5 Mode! 170412, Spec 1734-02) - Refer to
: Manufacturer for Components 1
P2 ] 203-1473 Channel, Mounting 2
i 3 815-0493 Screw, Cap-Hex Head W/ET (5/16-18 X
1-3/74™) 4
4 | 870-0348 Mut., Hex W/ET (5/16-18) o
5 | 332-2178 Lug, Single Terminal 1
6 | 815-0181 Screw, Cop-Hex Head W/ET (#10-32 X 1/72%) 1
7] 403-1471 Bracket, Gewxtrrator Mounting 1
10 303-1463 Handle, Carrying 1
11 § 103-1486 Spacer, Handie 1
¢ 12 1 856-0008 Washer, Lock-EIT (5/16") 2
| 19 { 815-0500 Screw, Cap-H:x Head W/ET (5/16-18 X 3/4") 2
r 20 | 155-1528 Arrestor, Spark - Optional 1
| 21 | 135-1702 | peflector, Muffler - Optional ]
22 155-1559 Screw, Muffler - Optional 4
30 | 231-0227 Adapter, Generator 1
31 815-0494 Screw, Cap-Hex Head W/IT (3/8-16 X 7/8") 4
32 1 201-2747 Rotur 1
33 | 520-088:2 Stud, Rotor Through 1
34 | 8§70-0271 Nut, Internal Wrenching 1
35 220-3115 Stator 1
56 | 211-0301 Bell Assembly, End (See Separate Group
For Components)} 1
37 234-05206 Cover, Protection _ 1
58 | 815-0340 Screw, Cap-Hex Head (#10-32 X 3/8'") 2
39 300-0187 Screw, Cap-Hex Head {(1/4-20 X 5") 4
40 | 870-0232 Nut, Hex W/ET (1/4-20) 4
41 300-1911 Control Assembly (See Separate Group
For Components) 1
42 815-0497 Screw, Cap-Hex Head W/Pilot (#6-32 X
1.88") -2
5] 202-0674 Sleeve, Generator Shaft 1
7 98-3575 Label, Caution 1
71 98-3659 Label, Service Instructions 1
72 98-3674 Label, Air Cleaner 1
73 | 98-3723 Label, Receptacle Panel 1
30 Accessory Package - Containing Parts
Indented: 1
402-0425 Dampener, Vibration 4
526-0128 Washer, Flat (15/32" 1D X 1-1/2"
oD X 1/4™) 4
821-0017 Screw, Cap-Hex Head Locking
(5/16-18 X 1/2') 4
94 | 403-1477 | Grip, Handle 2
95 | 332-0941 Tie, Cable 2
~_ REdistrjbution or dublicjtion ¢f this|document
e by anymeans, is strictly prohibitedl




GENERATOR SET
(5.0PK-3P, 5.0PK-3E, 5.0PN-3P, 5.0PN-3E
and 5.0PK-3E Extended Ru)

-

(OIL FELL TUBE REF).

104 \ '! ZSA

Redistribution o’r‘&?{?%é”gﬁ%q"ﬁﬁg A hment

by any means, is strictly prohibited.



GENERATOR SET

(5.0PK-3P, 5.0PK-3E, 5.0PN-3P, 5.0PN-3E

and 5.0PK-3E Extended Run)

QUANTITY USED

PART PART —_
NO. NUMBER DESCRIPTION CIDIE|FIGIH | J|K|L
1 | Engine (Refer to Manufacturer for Components)
100-1617 10 Horsepower - For 5.0 PK-3P
(Briggs & Stratton Model 251412, Spec
0214-01) 1
100-1681 11 Horsepower - For 5.0 PN-3P
(Briggs § Stratton Model 252412, Spec
0187-01) 1
100-1648 |10 Horsepower - For 5.0 PK-3E
(Briggs § Stratton Model 220435, Spec
0130-01) 1
100-1682 |11 Horsepower - For 5.0 PN-3E
(Briggs & Stratton Model 252415, Spec
‘ 0189-01) 1
©100-1711 10 Horsepower - For 5.0 PK-3E
: (Briggs § Stratton Model 220435, Spec
0140-01) 1
2 1 403-1479 {Channel, Mounting 2 (2 2
3  815-0495 |Screw, Cap-Hex Head W/ET (5/16-18 X
1-3/4") 4 {4 4
4 | 870-0348 |Nut, Hex W/ET (5/16-18) 6 (7 7
5 ) 332-2178 |Lug, Single Terminal 111 1
6 815-0181 Screw, Cap-Hex Head W/ET (#10-32 X 1/2") 22 2
7 | 405-1471 |Bracket, Generator Mounting 1 |1 1
14 | 856-0003 IWasher, Lock-EIT (#10) Il 1
15 337-0097 sStrap, Ground 101 1
16 | 402-0421 :Dampener, Vibration 4 14 4
17 | 403-1476 |Frame, Carrying 1
17 403-1499 Frame, Carrying 1 1
18 | 870-0287 [Nut, Hex-Locking (3/8-16) 4 |4 4
19 | 815-0500 [Screw, Cap-Hex Head W/ET (5/16-18 X 3/4'} 212 2
20 155-1564 [Muffler, Exhaust 1|1 1
20A | 331-0053 Locknut, Exhaust 2 12 2
20B | 505-0088 |[Nipple, Pipe - Exhaust 11 1
20C | 155-1537 |Spark Arrestor, Muffler (Optional) 11 1
20D | 155-1539 [Screw, Muffler (Optional) 4 14 4
23 Tray Assembly, Battery (See Separate
‘ Group) L 1
24 | 815-0340 |Screw, Cap-Hex Head (#10-32 X 3/8") 2 2
25 | 800-0009 [Screw, Cap-Hex Head (1/4-20 X 1-1/2") b 2
26 | 870-0212 |Nut, Hex-Locking (1/4-20) 2 2
27 | 866-0001 {Nut, Hex-Acorn (1/4-20) 2 2
30 | 231-0227 (Adapter 1 1 1
31 | 815-0494 |Screw, Cap-Hex Head W/IT (3/8-16 X 7/8") 4 |4 4
32 201-2749 |Rotor 11 1
33 | 520-0883 |Stud, Rotor Through 1 |1 1
34 870-0271 Nut, Internal Wrenching 1 |1 1
35 | 226-3107 iStator : 11 1
36 | 211-0301 {Bell Assembly, End (See Separate Group) ifl 1
39 | 800-0186 |Screw, Cap-Hex Head (1/4-20 X 6-1/2") 4 14 4
el Reedistifibution or gublication pf thif document
— bl anylmeans, is strictly prohibited.




GENERATOR SET
(5.0PK-3P, 5.0PK-3E, 5.0PN-3P, 5.0PN-3E
and 5.0PK-3E Extended Run)

T QUANTITY USED
REF PART PART -
NO NUMBER DESCRIPTION AIBIC|DIE|F|GIH|J|[K]|:

= e 1=
40 870-0232 | Nut, Hex W/ET (1/4-20) 414
43 301-4755 Wrapper, Receptacle Panel 11
44 854-0014 | Washer, Lock-IT (1/4") 2|2
45 300-1912 ! Control Assembly (See Separate Group) 171
45 300-1952 | Control Assembly (See Separate Group)

46 815-0498 |Screw, Cap-Hex Head W/Cone Washer 414
47 336-4455 | Lead 1
48 508-0148 Grommet, Rubber 1
51 202-0674 Sleeve, Generator Shaft 11
70 98-3575 Label, Caution 1|1
| 71 §8-3661 Label, Service Instructions (PK Sets) 1|1

| 71 98-3824 Label, Service Instructions (PN Sets) 111
72 98-3674 Label, Air Cleaner 11
73 98-3938 Label, Receptacle Panel 111
74 98-3999 Label, Engine 0il
75 58-4001 Label, 0il Instructions

i 80 Model Identification Plate 1

E 90 Accessory Package - Contains Parts

; Indented: 1

! 416-0696 Hold-down, Battery 1

; 865-0011 Nut, Wing (#10-32) 2

| 192-0399 Rope, Start 1

i 95 332-0491 |Tie, Cable 22

‘100 149-1353 IFilter, Fuel

{101 503-1019 [Hose, Fuel (1/4" ID X -14")

102 503-0170 |Clamp, Hose

;103 »03-1021 {Hose, Fuel Pump Vacuum
104 Tank Assembly, 0il (See Separate Group)

105 123-0870 |Regulator, 0il Legel

1106 502-0156 |{Elbow, Street (45 )

‘107 123-1475 |[Adapter, 0il Fill
108 503-0731 |Clamp, Hose
109 503-1024  |Hose, 0il (3/8" ID X 10-1/2™)

110 821-0014 |Screw, Cap-HWH (5/16-18. X 1/2m)

116 856-0008 |Washer, Lock-EIT (5/16")

Redlistrijution blicat

| by &ny means ictly

— e b L

[ S T T S A S




ocument

O
Y]

919-0307 (NOVE R 1879
by ftr%s d y

by any means, is strictly prohibited.

Redistribution or publication o

2T

L@ 3 ¥

wx ¥

T 5

22 :

w e/ \

© % e .

% w h_

.nﬂu {

M M n||4|||!r|||l

oo !

7 n

Lo

r% g ¢ % 30@

éd & @ & o
8 X X I




GENERATOR SET
(6.5PM-3P, 6.5PM-3E and
6.5PM-3E Extended Run)

NO. NUMBER DESCRIPTION EIF{GIH|JI[KIL M|N
1 Engine (Refer to Manufacturer for
Components)
100-1618 16 Horsepower (Briggs &
Stratton Model 326432,
Spec 0302-01) - 11
100-1649 16 Horsepower (Briggs &
Stratton Model 326435,
Spec 0296-01) 1
100-1712 16 Horsepower (Briggs §
' Stratton Model 326435,
Spec 0338-01) 1
2 403-1479 Channel, Mounting 2|2 2
3 815-0495 Screw, Cap-Hex Head W/ET
(5/16-18 X 1-3/4") 4 14 4
4 870-0348 Nut, Hex W/ET {(5/16-18) 6 |7 7
5 332-2178 Lug, Single, Terminal 1]1 1
& 815-0181 Screw, . Cap-Hex Head W/ET
(#10-32 X 1/2") 2|2 2
7 403-1472 Bracket, Generator Mounting 141 1
14 856-0003 Washer, Lock-EIT (#10) 111 1
15 237-0097 Strap, Ground 111 1
16 402-0421 Dampener, Vibration 4 |4 4
17 403-1476 Frame, Carrying 1
17 4(13-1499 Frame, Carrying 1 1
18 870-0297 Nut, Hex-Locking {3/8-16) 4 14 4
19 815-0500 Screw, Cap-Hex Head W/ET
J (5/16-18 X 3/4') 2|2 2
20 155-1564 Muffler, Exhaust 1 |1 1
20A 331-0053 Locknut, Exhaust 2 |2 2
20B 505-0087 Nipple, Pipe-Exhaust 11 1
20C 155-1537 Spark Arrestor, Muffler
(Optional) 111 1
20D 1551539 Screw, Muffler (Optional) 4 |4 4
23 Tray Assembly, Battery (Sce
Separate Group) 1 1
24 815-0340 Screw, Cap-Hex Head
- (#10-32 X 3/8") 2 2
25 800-0009 Screw, Cap-Hex Head
(1/4-20 X 1-1/2") 2 2
26 870-0212 Nut, Hex-Locking (1/4-20) 2 2
27 866-0001 Nut, Hex-Acorn (1/4-20) 2 2
30 231-0227 Adapter 1 |1 1
31 - 815-0494 Screw, Cap-Hex Head W/IT
(3/8-16 X 7/8") 4 14 4
32 201-2750 Rotor 111 1
33 520-0881 Stud, Rotor Through 111 ]
34 870-0271 Nut, Internal Wrenching 1|1 1
35 220-3108 Stator 1 |1 H
36 211-0301  Bell Assembly, End (See |
| Separate Group) 11 1
39 800-0182 Screw, Cap-Hex Head
(1/4-20 X 8") 4 14 4
§70-0232 NUt‘l Hex W/ET (1/4_20) Redisgtribufion o dubigatio of %do:ument
AR 2 lmzmmm= Darantanla Danal by arty meéns, ik ktri tll/ p hibitLli.




GENERATOR SET
(6.5PM-3P, 6.5PM-3E and
6.5PM-3E Extended Run)

ument

REF PART PART QUANTITY USED
| NO. NUMBER DESCRIPTION E|IF|IGIH|J|K|[LIMIN
44 854-0014 Washer, Lock-IT (1/4") 212 2
45 300-1968 Control Assembly (See
Separate Group For
Components) 111
45 300-1952 Control Assembly (See
Separate Group For
Components) 1
46 815-0498 Screw, Cap-Hex Head W/Cone
Washer 6|6 6
47 336-4455 Lead 1 1
48 508-0148 Grommet, Rubber 1 1
49 231-0242 Adapter, Engine to Generator 1)1 1
50 802-0095 Screw, Cap-Socket Head
(7/16-14 X 1) 4 4
51 202-0674 Sleeve, Generator Shaft 1 1
53 526-0128 Washer, Flat (15/32" ID X
1-1/2" 0D X 1/4™) 292 2
70 98-3575 Label, Caution 1|1 1
71 98-3662 Label, Service Instructions . 1]1 1
72 98-3674 Label, Air Cleaner 11 1
73 98-3939 Label, Receptacle Panel 111 1
74 98-3999 Label, Engine 0il 1
75 98-4001 Label, 0il Instruction 1
80 Model Identification Plate 111 1
90 Accessory Package - Contains
Parts Idented: 1 1
416-0696 Hold-down, Battery 1 1
865-0011 Nut, Wing (#10-32) 2 2
192-0399 Rope, Start 1 1
95 332-0941 Tie, Cable 212 4
100 149-1353 Filter, Fuel 1
101 503-1022 Hose, Fuel (1/4" ID X
. 16-1/72') 1
102 503-0170 Clamp, Hose 4
103 503-1021 Hose, Fuel Pump Vacuum 1
104 i Tank Assembly, 0il
(See Separate Group) 1
105 123~0870 Regulator, 0il Level 1
107 123-1476 Adapter, 0il Fill 1
108 503-0731 Clamp, Hose 4
109 503-1024 Hose, 0il (3/8" ID X 10-1/2") 1
110 821-0014 Screw, Cap-HWH (5/16-18 X
1/2") ' 4
111 870-0257 Nut, HWH (5/16-18) , 2
112 503-1023 dose, Oil (3/8" ID X 6-1/2") 1
113 150-1089 Support, 0il Tank Bracket 1.
114 502-0584 Connector, Hose 1
21116 356-0008 Washer, Lock-EIT (5/16) 2
Redidtribut|on orf publicatiop of tHis do
= y anly means, i stridtly prbhibited.




END BELL

REF PART PART QUANTITY USED
NO. NUMBER DESCRIPTION AIBICIDIE|F|{GIH|J]|K|[L]|M|N
1 211-0301 Bell Assembly, Complete Iy1J1t1frf1{1q{1 11141
2 211-0313 Bell Only, End 1111114111 ]1)1i1
3 516-0196 Pin, lLocking - End Bell 414141414 414141441414
4 510-0107 Bearing, Roller L1111y jri1f1f1ti1]t
5 356-0056 Capacitor 11111 friry1q1j14j1}1¢1
6 312-0194 Bracket, Capacitor Mounting | 1 [1 (1 (1t 1|1 j1]111(1]1
7 815-0395 Screw, Tapping - Pan Head
(#6 X 3/8") 212|222 {2{2|242|2(21{2
8 212-1249 Guide, Brush Lyl Jrpr i1 |1|141j1]11/1
9 214-0099 Brush 212|222 |2f2y2]2121212
10 332-1564 Terminal, Tab )3 0 S I N I O I T I T A O D U O O AR U A A S
11 815-0395 Screw, Tapping - Pan Head 292121221232 1212|212|2
12 815-0466 Screw, Cap-Hex Head
(#6 X 5/8") Lyl fr 11y jrf1|1f1]1
13 332-2194 Terminal, Tab 2l21zf2 (21212 |12(2(2(2]2
14 336-3254 Lead (3-1/4") {11111 r1q41ig1
14 336-4251 Lead (3") Iy1yr v (11 jrjelrgrjfr

819-0307 (NOVEMBER 1979}
Redistribution or publication of this document
by any means, is strictly prohibited.



CONTROL

(1.7PC-1P, 2.2PE-1P, 3.0PL-1P)

o o ©
. N g _@Q\no / %
[ f K 5
2
1 5 OA
4
QUANTITY USED
REF PART PART -
NO. NUMBER DESCRIPTION AIBICIDIE|F|G|H|J|K
1 300-1811 Control Assembly, Complete 11111
2 301-5612 Box, Receptacle 11111
3 323-1104 Receptacle, Duplex (120 Volt) 111
4 336-4264 Lead (To Negative Brush) 111141
5 336-4679 Lead (Receptacle to Ground) 1{17]1
6 332-2138 Terminal, Tab (2 Place) 11111
7 332-4269 Lead, Rectifier to Positive Brush 14{11}1
8 305-0548 Rectifier, Bridge 1111
o 822-2050 Screw, Machine-Pan Head W/ET
(#8-32 X 3/4™) 11111
10 860-0008 Nut, Hex (#8-32) 11311
11 822-2030 Screw, Machine-Pan Head W/ET

(#6-32 X 3/8M)

—

919-0307 (NOVEMBER 197¢
“Redistribution or publication of this document

by any means, is strictly prohibited.



CONTROL
(3.0PL-3P, 3.2PF-3P, 3.7PF-3P, 5.0PK-3P
5.0PN-3P, 5.0PK-3E, 5.0PN-3E, 6.5PM-3E
6.5PM-3P and 5.0PK-3E, 6.5PM-3E Extended Run)

REF PART PART QUANTITY USED
NO. NUMBER DESCRIPTION A|IB|CIDIE|FI[G|H|J|K|L |M|N
1 300-1910 Control Assembly, Complete
(Includes Parts Marked a) 1
1 300-1912 Control Assembly, Complete
(Includes Parts Marked b) 1119141
1 300-1925 Control Assembly, Complete
(Includes Parts Marked c) 111
1 300-1968 Control Assembly, Complete
(Includes Parts Marked d) 1¢1
1 300-1952 Control Assembly, Complete :
{Includes Parts Marked e) 11
2 301-5618 Panel, Control a 1 '
2 301-5619 Panel, Control b 1111
2 301-5620 Panel, Control c 141
2 301-5621 Panel, Control d e 1111171

$19-0307 (NOVEMBER 1479)
Redistribution or publication of this document

by any means, is strictly prohibited.



(3.0PL-3P, 3.2PF-3P, 3.7PF-3P, 5.0PK-3P
5.0PN-3P, 5.0PK-3E, 5.0PN-3E, 6.5PM-3E
6.5PM-3P and 5.0PK-3E, 6.5PM-3E Extended Run)

ht

NO. NUMBER DESCRIPTION A|BICIDIE[F|G|H|J]|KI|LIMIN
3 323-1104 Receptacle, Duplex - 15 Amp
125 Volt (Parallel Blades)
abcde 1 {1 111 |1 |1 |1
4 822-2030 Screw, Machine-Pan Head W/ET
(#6-32 X 3/8") abcde 2 15 {515 |5 |5|5]5 |5
5 BREAKER, CIRQUIT
320-0540 15 Ampere a b ¢ d e 4 {2 {2122 (21212 |2
320-0541 20 Ampere b ¢ 2121212 12)2
320-0543 30 Ampere b c e 11 |1 1 |1 1}11{3 |3
320-0543 30 Ampere d 313
5 854-0023 Washer, Lock-IT (7/16")
abcde 4 15 {5 {5 (5|5 |5 (5 |5
7 332-2139 Terminal, Tag (4 Place)
abcde 1 1 1 (1 1 41 |1 |1 1
8 517-0133 Plug, Dot Button (1/2")
abcde 4 14 |4 (4 14 (4[4 (4 |4
9 305-0548 Rectifier, Bridge a b c d e 1 J1 11 1 |1 J1 {11 11
10 860-0008 Nut, Hex (#8-32) abocde 141 |1 |1 (2 11|11
11 822-2050 Screw, Machine-Pan Head W/ET
(#8-32 X 3/4"}y abc de 1 |1 |1 (1 1 |I J1 1 |1
12 323-1105 Receptacle, Duplex-15 Amp,
240 Volt (Tandem Blades) a 1
13 323-1107 Receptacle, Twistlock-30 Amp,
: 120 Volt {Three Wire, NEMA
#L5-30R) b c d e 1 (1 41 j1 11911 |1 |1
14 323-1108 Receptacle, Twistlock-20 Amp,
240 Volt (Three Wire, NEMA
#L6-20R) b ¢ 1 {1 {1 |1 j1 |1
14 323-1109 Receptacle, Twistlock-30 Amp,
240 Volt (Four Wire, NEMA
#L14-30R) € 1|1
14 323-1110 Receptacle, Twistlock-30 Amp,
240 Volt (Three Wire, NEMA
#L6-30R) d 1|1
15 308-0479 Switch, Toggle b c d e 11 {1 11 1 |1 {1 |1
NOTEr Throughout this group, alphabetical lettens afe Qised to iglentify cemppnepts|of
the various ¢ontrol assemblies. See individupl ¢ontrol asscmbljies|lipteld fer ¢ode
letter on cofponent parts.
_ — Redistribyition ¢r pulblicatipn of this dpcume
— L by dny means,lis strictly prohibited.



r i :.:- \.___2_3

BATTERY TRAY and START SWITCH
(5.0PK-3E, 5.0PN-3E, 6.5PM-3E and
5.0PK-3E, 6.5PM-3E Extended Run)

REF PART PART QUANTITY USED
NO. NUMBER DESCRIPTION B ! C EIFIGIH|J]|]K|L [M|N
1 416-0695 Tray, Battery 1 11111
2 357-0030 Rectifier, Silicon 1 17111
3 336-4456 Lead (10") 1 1111
4 336-4455 Lead (24") 1 1111
5 301-5373 Cover, Switch 1 11111
6 821-0005 Screw, Cap-Hex Head Locking
(#10-32 X 1/2™) 2 21212
7 870-0G320 Nut, Hex-Locking (#10-32) 2 21212
8 313-0032 Switch, Push-Start 1 11111
9 812-0128 Screw, Machine-Round Head
(#12-24. X 3/4M) 2 2122
10 850-0035 Washer, Lock-Spring (#12) 2 21212
11 860-0012 Nut, Hex (#12-24) 2 2122
12 860-0008 Nut, Hex (#8-32) 1 1j1]1
13 850-0025 Washer, Lock-Spring (#8) 1 1j111
14 304-0015 Washer, Centering : 2 21212
15 304-0217 Resistor, Fixed (7.5 Chms,
10 Watt) 1 11111
16 853-0005 Washer, Lock-ET (#8) 1 1111
17 812-0091 Screw, Machine-Round Head
(#8-32 X 2-1/2') 1 1111
i 304-0292 Insulator, Resistor 1 1111
19 336-4457 Lzad (23") 1 111]1
20 336-4458 Lzad (2-1/2") 2 21212
21 336-5237 Jead (2-1/2') 1 1{1¢1
. 321-0175 Holder, Fuse 11 1y 111 :
Sbna2in0233 | Fuse, 8 Ampere 5 i T8 s o A6 8 S



OIL TAMW

{Extended i: :n 5.0PK-3E, 6.5PM-3E)

' FUEL PUMP

QUANTITY USED

REF PART PART
NO. NUMBER DESCRIPTION EIFIGIH{J[K|L|MI|N
1 159-1088 Bracket, 0il Tank and
Fuel Pump Mounting 1t 1
2 155-1091 Tank, Oil 111
3 159-1090 Strap, 0il Tank Mounting 2] 2
4 149-1322 Pump, Fuel (See Separate
Group for Component Parts) 111
5 503-0301 Clamp, Hose 313
6 502-0397 Coupling, Female-Gasoline 11
7 503-1016 Hose, Fuel (1/4" ID X 12") 171
8 821-0005 Screw, Cap-HWH (10-32 X 1/2') 2] 2
9 821-0014 Screw, Cap-HWH (5/16-18 X
/2™ : 21 2
10 159-1093 Cap, 0il Tank 1i1l
11 159-1094 Elbow (909) 111
12 149-1321 Cap, Fuel Pump Fitting 111

$15.0307 (NQVEMBER 1979)
Redistribution or publication of this document
by any means, is strictly prohibited.



FUEL PUMP PARTS
(Extended Run 5.0PK-3E, 6.5PM-3E)

REF PART PART QUANTITY USED
NO. NUMBER DESCRIPTION EJFIGIH|J[KIL|MI|N
149-1322 Pump, Fuel - Vacuum Pulse
_ (Complete) 1141
1 142-0537 Valve Assembly, Reed
(Includes Cap and Clamp) 1131
2 142-0540 Screw-Pump Converto Body 2|2
3 149-1323 Gasket, Valve Cover 111
4 142-0541 Gasket, Pump Cover 111
5 142-0545 Spring, Fuel Pump 1)1
6 149-1326 Cover, Pump 111
7 149-1324 Base, Pump 1)1
8 142-0552 Plate, Drive 111
9 142-0555 Diaphragm 111

i A 1979
Redistribution 39%'3%?{"0%8#0\#%5 dgoct,Jment
by any means, is strictly prohibited.



FUEL TANK ASSEMBLY
(Extended Run 5.0PK-3E, 6.5PM-3E)

QUANTITY USED

REF PART PART
NO. NUMBER DESCRIPTION AIB/CIDIE|IFIGIH|JIK|L|MIN
1 159-1022 Tank, 5 Gallon Fuel
(Optional) 1]1
2 159-1029 Cap § Pickup Assembly, Fuel
(Includes Parts Marked *) 111
3 159-1000  fGasket, Fuel Tank Cap 1|1
4 502-0003 PConnector, Inverted Male 111
5 159-1030  PVent 1)1
6 502-0398  PCoupling, Male I11
7 503-0656 *Hose, Fuel - 1|1
8 502-0399  pFilter, Ball Check 111
9 159-0999 Cap, Tank (Optional) 111
10 416-0722 Bracket, Fuel Tank 111
11 403-1608 Strap, Holddown 111
12 814-0182 Screw, Machine-Flat Head
(5/16-18 X 1-1/2") 2|2
13 815-0389 screw, Cap-HWH - Self Tapping
(1/4-20 X 3/8"M) 212
14 870-0257 Nut, HWH (5/16-18) _ 22

Redistribution o?‘ﬁ&&ﬂ&éﬁ%%*ﬁﬁg 3 ment

by any means, is strictly prohibited.



OPTIONAL PARTS SECTION

This section contains illustrated parts listings of optional accessories and factory installed options for the
generator sets. Options may not be applicable to all models; for field conversions additional parts are usually
required. Optional parts listed in this section are in addition or in place of those shown in the standard parts
section.

919-0307 (NOVEMBER 1970)

Redistribution or publication of this document
an by any means, is strictly prohibited.




IDLE-MATIC CONTROL (150-1667) - OPTIONAL

,t
: f
! H _ﬁ .
« 5 o I / T o’«) \
\_ _";|r 2 “-“(la / 10
e = : , (j !
T~ ~—— : i/ qj
i
i”’j [ ,I
A o
g i E _;’,/ 1
(/’ {{olI . ,t’,
-re.,..' . P J ’ill
cotc..':.-.;, ’./
' 12
2—b
3—4
REF PART PART QUANTITY USED
NO. | NUMBER DESCRIPTION :__ﬂf clolel rlainleolxlL
150-1667 | Set, Idle-Matic - Complete 1 (1 11 1 {1 |1 |1
1 300-1435 | Board Assembly, Printed Circuit (See
Separate Group For Components) 1 |11 |1 j1 11 1
2 812-0059 Screw, Machine. - Round Head (#6-32 X
1/4") 8 |8 {8 |8 |8 |8 |8
3 850-0020 | Washer, Lock-Spring (#6) 8 |8 18 |8 |8 |8 |8
4 870-0342 | Spacer, Threaded (#6-32) 4 14 14 |14 14 |4 |4
5 308-0412 | Switch, Toggle 141 41 31 91 41 11
6 307-15%6 Solenoid (Includes Leads § Terminals) 141 [1 11 {1 1 |1
7 331-0130 | Conduit, Flexible 141 1 (1 |1 |1 |1
8 331-0127 | Connector, Elbow (90 ) 2 12 12 12 [2 |2 |2
9 307-1586 Bracket, Solenoid 1 |1
9 307-1548 Bracket, Solenoid 1 ]1 11 41
10 854-0028 | Washer, Lock-IT (5/8") 1|1 jr |1 41 [1 |1
11 307-1587 Link, Solenoid to Throttle 11
11 307-1547 Link, Solenoid to Throttle 1 (1 {1 §1 {1
12 332-0941 Tie, Cable 2 12§12 12 12 12 12
13 336-2917 | Lead (3-1/2') 2 12 12 42 |2 |2 |2
14 336-2918 | Lead (8") 1 J1 {1 |t (1 1 |1
15 800-0003 | Screw, Cap-Hex Head (1/4-20 X 1/2") 1 (1 (11 (1 |1 {1
16 850-0040 | Washer, Lock-Spring 1 {1 {1 |1 1 i1 {1

918-0307 {(NOVEMBER 19739}

Redistribution or publication of this document
by any means, is strictly prohibited.



PRINTED CIRCUIT BOARD ASSEMBLY (300-1435)
IDLE-MATIC SENSOR CONTROL (OPTIONAL)

T
CRI RI

cre(J

QUANTITY USED

by any means, is strictly prohibited.

REF PART PART — -
NO. NUMBER DESCRIPTION - . CIDIE|F|G|HIJIKIL

300-1435 Board Assembly Printed Circuit - Complets 1j1f(1f1}j1(1}1
c1l 356-0061 Capacitor,- Electrolytic. (330 Mfd, 3 Volt] 1|11t 1}111¢(1
CR1,

3,5 357-0004 Diode, Rectifier 313131313133
CR4 359-0036 Diode, Zener ITy2j1y11111f1
CR6 364-0018 Rectifier, Gate Controlled 11111111
CR2 364-0005 Rectifijer, Gate Controlled 13111321311
R 2 350-0548 Resistor (10,000-Chm, 1/2 Watt) 1311111} 1)1(11
R 1 350-0557 Resistor (56,000-Ohm, 1/2 Watt) 111111111
R 3 350-J35360 Resistor (100,000-0Ohm, 1/2 Watt) 1111111
R 4 350-0800 Resistor (1-Ohm, 1/2 Watt) T11y111)111)1
CT1 315-0414 Transformer 1111111111

332-1511 Terminal T/ S N /S R R
518-0342 Clip 1111|111
..... Redistribution'or publication of this document



IDLE-MATIC CONTROL (150-1763) - OPTIONAL

%{u

o

— n
SC-1014
REF PART PART QUANTITY USED
NO. NUMBER DESCRIPTION AIB|CIDEJFIG|H|J|K|LMIN
150-1763 Set, Idle-Matic - Complete - Ij1 (11111141
1 300-1801 Board Assembly, Printed
Circuit (See Separate Group
For Components) 1111ty p141311141
2 812-0059 Screw, Machine-Round Head
(#6-32 X 1/4") 4(414la|4a4ia|la]a
3 850-0020 Washer, Lock-Spring (#6) 4 1-41414 (14144414
4 870-0342 Spacer, Threaded (#6-32) 4 1414144141444
5 308-0412 Switch, Toggle 111141141141
6 307-1828 Solenocid (Includes Leads § .
Terminals) 1111311111141
7 331-0136 Conduit, Flexible 1[(1¢11]1 1j1]1])1
8 331-0127 Connector, Elbow (909) 212121212 12{2|21}2
9 307-1586 Bracket, Solenoid 1111111
9 307-1548 Bracket, Solenoid 11111731
10 854-0028 Washer, Lock-IT (5/8') 1)1/ 1413111 1}1
11 307-1587 Link, Solenoid to Throttle 1]111¢}1
11 307-1547 Link, Solencid to Throttle 111 (1§11
12 332-0941 Tie, Cable 2121212121212 |21}z2
13 336-4796 Lead (5'") 414 (414|414 (4([a}4
14 336-5080 Lead (5") 1112114t |141
15 800-0003 Screw, Cap-Hex Head
(1/4-20 X 1/2") 11t (1111111141
16 850-0040 Washer, Lock-Spring 111 (141 (1]1f1}1

919-0307 (NOVEMBER 1379)
Redistribution or publication of this document
by any means, is strictly prohibited.



PRINTED CIRCUIT BOARD ASSEMBLY (300-1801)
IDLE-MATIC SENSOR CONTROL (OPTIONAL)

LOAD SPEED CONTROL 300-180!

QUANTITY USED

REF PART PART
NO. NUMBER DESCRIPTION CIDIE|F|G|H|J!K|LIMI|N
300-1801 Board Assembly, Complete Il1j2)141t1l1t11t1
Cl -356-0088 Capacitor, Electrolytic
(3300 Mfd, 6.3 Volt) Tty j1)1p111f11141
C2 355-0062 Capacitor (.1 Mfd, 100 Volt) Il1t1]11t1]1|1]11]1
CR1, 357-0004 Diode, Rectifier S|5|5|5]5|5]515]5
4-7
CR2 364-0005 Rectifier, Gate Controlled Tyrf1y1411141f{11t1
CR3 364-0018 Rectifier, Gate Controlled 11311491 )1|1f1¢1
CT1 315-0454 Transformer 1 (11 )1{1|1|1}1]1
R1 350-0548 Resistor (10,000-Ohm,
1/2 Watt) T (1111149111
R2 350-0557 Resistor (56,000-0Ohm,
1/2 Watt) 1111111411
R3 350-0560 Resistor (100,000-0Ohm,
1/2 Watt) 1 {11121 t11f14i1]1
R4 350-0800 Resistor (1-Ohm, 1/2 Watt) 11 |1{31 (1 |1}1f1]1
VR1 359-0036 Diode, Zener Tl iiqg1f2y1f(1]111}1
K1 307-1668 Relay, Idlematic 1f1q41t1 (119111111
Fl 321-0067 Fuse, 1 Ampere Tji 1013141411 (11]1

919-0307 (NOVEMBER 1979)
Redistribution or publication of this document
by any means, is strictly prohibited.



BATTERY CHARGER (OPTIONAL)

REF PART PART QUANTITY_USED _
NO. NUMBER DESCRIPTION DIE|JF|G|H|J|K]|L [M]|N
305-0593 Kit, Battery Charger
‘ ' Complete 111114111 ]3rj111}1
1 305-0537 Cable Assembly
(Includes Parts Marked *) 111111 j111]1
2 332-0942 *Tie, Cable 2121212121212 (2)2
3 323-0888 Plug, Banana (Red) (1113111111141
4 323-0889 FPlug, Banana (Black) (1113111411111
5 332-1446 [Clip, Battery 212f(2¢2121212|2)2
6 332-1447 FInsulator, Clip (Red) 1114111111141
7 332-1448 FInsulator, Clip (Black) lj1pip131p1319141
8 332-0785 Post, Binding (Red) 1111113111141
9 332-0784 Post, Binding (Black) IJ1j1141f111]1141
10 336-2170 Lead (6'") Tty p1f1f1]1¢41
11 336-4787 Lead (2-1/2") Tl 11 j1f1f1]141
12 357-0030 Rectifier, Silicon 1f1 ({131 }p1}11f{191
13 226-1876 Lead (27") D S T A O O A O S A O O
14 321-0175 Holder, Fuse (1 ¢1 (111131111
15 321-0233 Fuse, 8 Ampere 171 )1 11114141
* - Parts Included In
305-0537 Cable Assembly

919-0307 (NOYEMBER 1979}
Redistribution or publication of this document
by any means, is strictly prohibited.



SIDE MOUNTED CONTROL (OPTIONAL)

$C-1013

10

919-0307 {NOVEMBER 1978)
Redistribution or publication of this document

by any means, is strictly prohibited.

i { |



SIDE MOUNTED CONTROL (OPTIONAL)

QUANTITY USED

REF PART PART -
NO. NUMBER DESCRIPTION CIDIE|FIGIH|JI{KI]L
1 300-1836 Control Assembly (Includes Parts 1] 1)1
Marked *)
1 300-1962 Control Assembly (Includes Parts 1|1
Marked §)
2 301-5613 *§Panel, Receptacle 171111
3 323-1104 *GReceptacle, Duplex (15 Amp, 120 Volt) 1111111
4 323-1107 *&Receptacle, Twistlock (30 Amp, 120
Volt) V11111
5 323-1108 * Receptacle, Twistlock (20 Amp, 240
Volt) 1111
5 323-1110 GReceptacle, Twistlock (30 Amp, 240
Volt) 111
6 | 822-2030 *§Screw, Machine - Pan Head X
W/ET (#6-32 x 3/8") 515151515
7 BREAKER, CIRCUIT
320-0540 *&15 Ampere 21212212
320-0541 * 20 Ampere 21 212
320-0543 *&30 Ampere 10111 313
8 308-0479 *&Switch, Toggle 111 111 1
9 332-2139 *§Terminal, Tab 11131111
10 822-2050 *&Screw Machine - Pan Head
W/ET (#8-32 x 3/4™) 11171 1)1
11 305-0548 *GRectifier, Bridge 11111
12 860-0008 *&Nut, Hex (#8-32) 111 1)1
13 517-0133 *§Plug, Hole (1/2') 41 41 4] 4| 4
P14 815-0498 Screw, Cap-Hex Head w/Cone Washer
% (#8-32 x 3/8") " 1212112112 |12
15 301-4960 Wrapper, Control Box 1711111
16 323-1127 Bracket, Mounting - Control Box ‘2 212212
* - | Parts Inclnded in 300-1836 Control Assembly
& - {Parts Included in 300-1962 Control Assembly
..... Redisfribution or publidation|of this dociment
y any meahs, iststrictly prohibited.




RECEPTACLE PLUG (OPTIONAL)

P & © O 6 ©

REF PART PART QUANTITY USED
NO. NUMBER DESCRIPTION A|IBICIDIE|F|G|H|[J|K|L|M]|N
1 323-0988 *Plug, Receptacle - NEMA
#5-15P- (15 Amp, 120 Volt) AS| REQUIRED
2 323-0216 *Plug, Receptacle - NEMA
#6-15P- (15 Amp, 240 Volt) AS| REQUIRED
3 323-0862 *Plug, Twistlock - NEMA
#L-30P- (30 Amp, 120 Volt) AS| REQUIRED
4 323-0863 *Plug, Twistlock - NEMA
#L6-20P~ (20 Amp, 240 Volt) AS| REQUIRED
5 323-0952 *Plug, Twistlock - NEMA -
#L14-30P- (30 Amp, 240 Volt) AS| REQUIRED
6 323-1143 *Plug, Twistlock - NEMA
#L6-30P-(30 Amp, 240 Volt) AS| REQUIRED
* -{ Select plug ac¢ording to receptacle
configuration fjllustrated above.
E-Z TOTE HANDLE (OPTIONAL)
f/!
\‘\5 . )k J m\/%\ﬂ"-Q
< e . \
Qr’” e ﬁ"\-:'/
£
REF |  PART PART QUANTITY USED —
NO. NUMBER DESCRIPTION AlB/ CiD!E|F|GgiHIJIK]|L
: 410-0735 | Kit, E-Z Tote Handle 1l1
1 403-1573 | Handle, Carrying 111
2 403-1477 | Grip, Handle 21 2
3 856-0008 | Wwasher, Lock-EIT (5/16) 31 3

R1
Redistribution g‘r’ﬁ?ﬁ.{c‘a %%Eo EIS 3890}meent
by any means, is strictly prohibited.



E-Z WHEELER (OPTIONAL)

2 R
12 T
R
RS
4 ///. -~ ,/ ﬁ B -~ i e\‘\__q‘___——‘ o
\ %,// ' e \\~ :
/“‘\..\ L i // \
. \,\‘ W e ‘:\.\ s o . ;
CoaN A S
\,! DY
R ‘j,\A ‘ = Ly T / |
y N T ) 2 ° E
\\__// By F j I
-‘ ) ._.,,:"._;;\ :
’ 6 13 T ) ’< ey
o YNNG
7 N

QUANTITY USED
REF PART PART
NO. NUMBER DESCRIPTION AIBICIDIE|F|G|H|J|K|L
=+
410-0734 Kit, E-Z Wheeler 11171141
1 1410-0618 Wheel 2121212
2 1410-0724 Bracket, Axle Support 14114141
3 [410-0723 Axle 113141
4 {526-0219 Washer, Flat (17/32" ID x 1" OD x 1/8") |4 |4 |4 |4
5 812-0065 Screw, Machine - Kound Head
(6-32 x 5/8") 21212 ]2
6 {870-1183 Nut, Hex-W/ET (6-32) 21222
7 |870-0257 Nut, HWH (5,'16-18) 8|18 |88
8 1403-1477 Grip, Handle 1111141
9 j410-0731 Handle 11 ]t 1
10 410-0730 Support Plate, Handle 1111111
11 403-0588 Tip, Rubber (1') 11141141
12 |800-0031 Screw, Cap-Hex Head (5/16-18 x 1-1/2") 4 14 14 |4
13 1821-0017 Screw, Cap-HWH (5/16-18 x 1/2') 4 14 14 14

919-0307 (NOVEMBER 1979)
Redistribution or publication of this document
by any means, is strictly prohibited.



DOLLY (OPTIONAL)

REF PART PART QUANTITY USED
NO. NUMBER DESCRIPTION EIFIGIH|JIK|LIMIN
410-0732 Dolly Package - Complete L1131 1111
1 410-0724 Bracket, Axle Support 1f1f1j1)11]1]1]1
2 410-0723 Axle, Dolly 11111} 11111}1]1
3 526-0219 Washer, Flat (17/32" ID X
1" oD X 1/8"™) 414141414 4] 4] 4
4 410-0618 Wheel, Dolly 2 2122|222
5 812-0065 Screw, Machine - Round Head
(6-32 X 5/8") 212)212|2|2]2)2
6 870-1183 Nut, Hex-W/ET (6-32) 2121212|2]2]212
7 870-0257 Nut, HWH (5/16-18) 4141441414 4] 4
8 410-0725 Bolt-U (Axle) 2121212122122
9 403-1477 Grip, Handle 212121 2y2f2)2]2
10 410-0719 Handle, Dolly 1111191111 1[1]1
11 410-0720 Bracket, Handle 4144|4441 4] 4
12 800-0009 Screw, Cap-Hex Head
(1/4-20 X 1-1/2™) 414144141 4) 4] 4
13 870-02]12 Nut, HWH (1/4-20) 4141414141 4]| 44
14 866-0001 Nut, Hex-Acorn (1/4-20) 414 4141 4] 44

#19-8307 (NOVEMBER 1878)

Redistribution or publication of this document
by any means, is strictly prohibited.



~J

DOLLY (OPTIONAL)

Cr1

t
D
REF PART PART QUANTITY USE —_
NO. NUMBER DESCRIPTION B|C|DIE|FlG|H|JIKIL
410-0722 Dolly Package - Complete i1y 1p1]1
1 516-0042 Pin, Cotter 212121222
2 526-0219 Washer, Flat (17/32" ID X 1" OD X
1/8" THK) 4y 41 41 4] 4 4
3 410-0418 Wheel, Dolly 21212222
4 410-0721 Axle, Dolly 111111
5 410-0720 Bracket, Handle Gl a4l 4) 4] 4] 4
6 410-0719 Handle, Dolly B T I A N A
7 403-1477 Grip, Handle 2v 202|272 2
8 800-0009 Screw, Cap - Hex Head (1/4-20 X 1-1/2") Gr b4 4] 4 4 4
g 870-0212 Nut, Hex - Locking (1/4-20) b1 41 41 4| 41 4
10 866-0001 Nut, Hex - Acorn (1/4-20) Gl 4L &) 4| 4l 4
11 402-0421 Spacer, Rubber 21212122} 2

Redistribution or publlcatlon of this document
by any means, is stric leb”@&fe“““‘g



